
DECEMBER 2023 
PROJECT NO. 222194-200 

DRAFT 
 

 
 

MARION COUNTY 
Wastewater Facilities Planning Study 

 
 

Mill City/Gates WWFPS 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

PREPARED BY          PREPARED FOR 
   

KELLER ASSOCIATES, INC. 
245 Commercial St. SE Suite 210 
Salem, OR 97301 
(503) 364-2002 

 Marion County – Public Works Dept. 
5155 Silverton Road, NE Bldg. 1 
Salem, OR 97305 
(503) 930-8502 

 



DRAFT DECEMBER 2023 | WASTEWATER FACILITIES PLANNING STUDY 
 

MARION COUNTY | KA 222194-200 TOC-1                        
 
 

 

TABLE OF CONTENTS 

ACRONYMS & ABBREVIATIONS 

CHAPTER 1 - PROJECT PLANNING ............................................................................................. 1-1 
[...]
Pipeline Regulatory Rules (CMOM Guidance). CMOM refers to Capacity Management, Operation, and 
Maintenance of the entire wastewater conveyance system. The vast majority of all sanitary sewer overflows 
originate from three sources in the collection system: 1) I/I, 2) roots, and 3) fats, oil, and grease (FOG). I/I 
problems are best addressed through a program of regular flow monitoring, T.V. monitoring, and pipeline 
rehabilitation and replacement. Blockages from roots or FOG are also addressed via a routine cleaning 
program. A FOG control program may also involve public education and regulations (e.g., requirements for 
installation and regular maintenance of grease interceptors). All new facilities believed to contribute FOG 
should be equipped with grease interceptors. The DEQ prohibits all sanitary sewer overflows.  

 
1 Great Lakes-Upper Mississippi River Board of State and Provincial Public Health and Environment Managers, 2014 

Pipe Diameter (in)
10 State Standards 

Minimum  Slope ( %)

8 0.4

10 0.28

12 0.22

15 0.15

18 0.12

21 0.1

24 0.08

30 0.058

36 0.046

42 0.037



DRAFT DECEMBER 2023 | WASTEWATER FACILITIES PLANNING STUDY 
 

MARION COUNTY | KA 222194-200                                   3-4 
  

The Oregon sanitary sewer overflow rules include both wet-weather and dry-weather design criteria. The 
DEQ has indicated that they have enforcement discretion and that fines will not occur for overflow resulting 
from storm events that exceed the DEQ design criteria (i.e., greater than a winter 5-year storm event or a 
summer 10-year storm event). In December 2009, the DEQ developed a Sanitary Sewer Overflow 
Enforcement Internal Management Directive that provides guidance for preventing, reporting, and 
responding to sanitary sewer overflows. The DEQ updated this document in November 2010. The 
Community’s discharge permit also includes requirements for an Emergency Response and Public 
Notification Plan. 

Excessive Infiltration & Inflow. EPA defines excessive I/I as the quantity that can be economically eliminated 
from a sewer system by rehabilitation. Some guidelines for determining excessive I/I were developed in 
1985 by EPA based on a survey of 270 standard metropolitan statistical area cities (EPA Infiltration/Inflow 
Analysis and Project Certification, 1985). Non-excessive numeric criteria for infiltration were defined as 
average daily dry-weather flows that are below 120 gpcd. Similarly, a guideline of 275 gpcd average wet-
weather flow was established as an indicator below which is considered non-excessive storm water inflow.  

Pipeline surcharging occurs as flows exceed the capacity of a full pipe, causing wastewater to back up into 
manholes and service laterals. Surcharging of gravity pipelines is generally discouraged because of 1) the 
increased potential for backing up into residents’ homes, 2) the increased potential of exfiltration, and 3) 
health risks associated with sanitary sewer overflows.  

Any illicit cross connections, often from stormwater infrastructure, should be removed.  

3.3.  AGING INFRASTRUCTURE 

Mill City’s WPCF was originally constructed in 1992 as an upgrade to prior septic use. The pollution control 
facility was updated in 2010 by CH2M HILL, Inc. The 2021 North Santiam Sewer Authority WWMP produced 
by Keller Associates, Inc. identified deficiencies based on existing facilities evaluation, and future projected 
flows and loadings to the WPCF. 

Several components of the existing WPCF have failed or are at the end of their useful life. Further updates 
and improvements needed at the Milll City WPCF in addition to the capacity issues. Conditional issues at 
the current facility include replacement of PLC, cleanout of the gravel filter, covering the gravel filter to 
prevent clogging and backup during winter, and installing septic tank specific alarms in the SCADA system 
to notify operators when a problem arises. 

There are also a number of failing individual septic systems in the City of Gates that would not be needed 
with a new WPCF. Due to the amount of failing individual septic systems, the cost would be high to repair 
or replace them all. 

3.4.  REASONABLE GROWTH 

Wastewater facility improvements are needed to stay ahead of potential increased population. Chapter 1 
of this report discusses population growth projections for the 20-year and 50-year planning period and 
Chapter 4 provides projected wastewater flows and loadings associated with this growth. This section 
documents where the growth is anticipated to occur within the City limits and UGB. Figure 3-2 shows the 
locations of the projected growth areas and the number of people associated with each area. Additional 
details regarding each of the growth areas is included in Table 3-2.  

The growth areas assume an equivalent dwelling unit (EDU) density of 4.5 homes per gross acre and a 
household size of 2.5 people per EDU. These values were developed with input from the City planner. 
2020-2022 winter water consumption data was reviewed for residential and commercial account types and 
it was determined that 2.0 EDUs per commercial lot was representative of future commercial flows. The 
commercial growth areas were split into the number of lots expected with input from the City planner. 



DRAFT DECEMBER 2023 | WASTEWATER FACILITIES PLANNING STUDY 
 

MARION COUNTY | KA 222194-200                                   3-5 
  

FIGURE 3-2: STUDY AREA GROWTH AREAS 

 

TABLE 3-2: GROWTH AREA DETAILS 

 

Growth 

Area ID

Gross 

Area (ac)
EDUs Type

EDUs per 

Acre

People 

per EDU

New 

Persons

PDF Load 

(gpm)2

1 12.8 51 Residential 4.0 2.5 128 17.28

2 1 4.3 54 Residential - 2.5 135 18.19

5 0.2 1 Residential 4.0 2.5 2 0.27

6 7.3 29 Residential 4.0 2.5 73 9.83

7 2.0 8 Residential 4.0 2.5 20 2.69

8 1.8 7 Residential 4.0 2.5 18 2.42

9 1.4 6 Residential 4.0 2.5 14 1.89

10 5.7 23 Residential 4.0 2.5 57 7.68

12 3.2 13 Residential 4.0 2.5 32 4.31

13 2.1 9 Residential 4.0 2.5 21 2.83

14 7.6 30 Residential 4.0 2.5 76 10.24

15 13.6 55 Residential 4.0 2.5 137 18.45

16 13.7 55 Residential 4.0 2.5 137 18.45

17 7.1 29 Residential 4.0 2.5 71 9.56

18 11.8 47 Residential 4.0 2.5 118 15.90

19 3.0 12 Residential 4.0 2.5 30 4.04

20 19.9 79 Residential 4.0 2.5 199 26.81

11 17.5 70 Residential 4.0 2.5 175 23.57

3 4.7 0 Commercial n/a n/a 0 7.03

4 2.1 0 Commercial n/a n/a 0 3.20

Total 142 577 - - - 1,443 205

2) Based on existing planning criteria flows of 0.135 gpm per capita.

1) Growth Area 2 is the Beech St. Apartments and consists of 54 units. 



DRAFT DECEMBER 2023 | WASTEWATER FACILITIES PLANNING STUDY 

MARION COUNTY | KA 222194-200                         4-1 
 

CHAPTER 4 - ALTERNATIVES CONSIDERED 

4.1.  TREATMENT ALTERNATIVES CONSIDERED 

4.1.1.  Description 

In the development of viable treatment solutions for Mill City and Gates in the NSC, the primary 
objective is to assist in the effective and reliable treatment of its wastewater in an economical 
manner. Solutions are developed on a case-by-case basis and recommendations are made after 
consideration of the best siting and treatment solutions available, and extensive communication 
with City, County, and State staff. 

Each design alternative is planned to meet the needs for a 20-year minimum period for treatment 
facilities. It is important to note that the 20-year design horizon relies on assumptions that were 
made for the demands and populations within each time period. These population and demand 
projections are estimates based on the best information available but may vary due to the 
unpredictable nature of growth and human movement. Equivalent development benchmarks could 
reasonably occur earlier or later than the proposed time periods; however, in all cases, the 
information presented herein meets or exceeds the industry and governing agency’s standard for 
these types of predictions. 20-year and 50-year projections for Mill City and Gates are based on 
Portland State University population projections. 

Discussion in this section is presented in general terms regarding project alternatives for treatment 
system improvements in order to provide a background for the various solutions available for Mill 
City and Gates. Various alternatives exist to address the treatment needs. The alternatives 
discussed in the remainder of this report are evaluated based upon their ability to resolve the needs 
of Mill City and Gates, anticipated costs, environmental impacts, and operation and maintenance 
requirements. 

4.1.2.  Secondary Treatment Alternatives 

Secondary treatment of wastewater must be capable of removing BOD5, TSS, nitrifying ammonia, 
and denitrifying nitrate to meet permit limits in the North Santiam Canyon. The selection of the 
secondary treatment process influences the evaluation of other treatment processes, including 
headworks screening, disinfection, and tertiary treatment. Thus, this process is evaluated, and a 
recommendation provided prior to discussing other treatment processes. 

Secondary treatment typically consists of a biological reactor and a clarification or sludge 
separation process. In the biological reactor, an aerobic environment is provided to allow 
heterotrophic and autotrophic bacteria to grow. This reactor may also have a recycled sludge flow 
to help maintain a healthy microbial population. The sludge separation process typically consists of 
a gravity clarifier or a physical membrane filtration barrier that separates sludge from the water. The 
technologies considered below are commonly used both nationally as well as regionally. 

Size and Redundancy 

The secondary treatment process will be sized to hydraulically pass the peak hour flow with 
one biological reactor. There will also be sufficient biological aeration capacity for peak 
aeration needs with one unit out of service. Per EPA requirements, secondary clarifiers will 
be sized to treat 75% of the peak hour flow with one clarifier offline. The biological reactors 
will be designed to treat the maximum month loading, with redundancy in mechanical 
equipment such as blowers, aerators, mixers and pumps. 

 

 



DRAFT DECEMBER 2023 | WASTEWATER FACILITIES PLANNING STUDY 

MARION COUNTY | KA 222194-200                         4-2 
 

Performance Requirements 

The secondary treatment process will be required to meet the BOD5, TSS, ammonia, and 
nitrate limits as determined by Oregon DEQ in accordance with the Three Basin Rule. The 
process will be designed to be expandable for future flows as well as future permit limits. 
Other performance criteria include flexibility in operation and minimal maintenance and 
operator inputs. 

Three technologies were evaluated for secondary treatment: 

 Sequencing batch reactors 

 Oxidation ditches with clarifiers 

 Membrane bioreactors 

Sequencing Batch Reactors 

The first secondary treatment technology considered is the sequencing batch reactor (SBR) 
system. The system consists of redundant process basins, with diffused aeration at the 
bottom of the basins. While there are sometimes variations in the process design, generally 
the basins are sequenced such that one basin is filling with screened influent while the 
other is treating a batch of wastewater. When one basin is filled completely with influent, 
aeration is initiated, and the wastewater is treated biologically. At the end of the aeration 
step, aerators are turned off and sludge is allowed to settle during the clarification step. An 
SBR system acts as an all-in-one treatment basin for aerobic and anoxic treatment, as well 
as a sludge settling basin. This treatment method precludes the need for many activated 
sludge basins as well as separate gravity clarifiers for solids removal. Many plants utilizing 
SBR secondary treatment technology are also present in Western Oregon. However, there 
are less options for process flexibility and optimization as there are not separate aerobic, 
anaerobic, and anoxic zones, and no internal recirculation is provided. The main process 
variations available for an SBR system are limited to aeration intensity and time, as well as 
decanting time (the time allowed for settling of produced sludge). A treatment facility 
utilizing SBRs for the secondary treatment system would likely be classified as a Class II 
wastewater treatment facility. 

FIGURE 4-1: SEQUENCING BATCH REACTOR TREATMENT SYSTEM 

 

*Headworks, pump/blower buildings, and solids handling are not shown here. 



DRAFT DECEMBER 2023 | WASTEWATER FACILITIES PLANNING STUDY 

MARION COUNTY | KA 222194-200                         4-3 
 

Oxidation ditches 

Another secondary treatment technology alternative considered is the oxidation ditch 
system, coupled with secondary clarifiers. Oxidation Ditch systems consist of an oval 
concrete structure in which wastewater is cycled with aerator impellers that provide both 
the aeration and mixing of the tank. Circular secondary clarifiers, with spiral sludge blades, 
would also be required. For both the process basins, as well as the secondary clarifiers, 
multiple tanks would be provided to allow for hydraulic and treatment redundancy. For 
additional aeration redundancy, a standby mechanical aerator/mixer will be provided with 
the treatment design. Return activated sludge (RAS) pumps would be provided and 
installed in a nearby building, with a redundant RAS pump included. Control of the system 
would be simple, with the speed of the aerators being adjusted to maintain a set dissolved 
oxygen concentration in the process basins and the RAS pumps’ speed being adjusted to 
maintain a particular ratio of RAS flow back to the basins. This design provides slightly 
more operational flexibility than the SBR system. Oxidation ditch systems are quite 
common throughout the US. However, there are not many located in Western Oregon. A 
treatment facility utilizing oxidation ditches for the secondary treatment system would likely 
be classified as a Class II wastewater treatment facility. 

FIGURE 4-2: OXIDATION DITCH TREATMENT SYSTEM 

 

Membrane bioreactors 

Membrane bioreactors (MBRs) vary somewhat from the previously presented alternatives. 
While this process continues to use an aerated reactor with blowers and diffusers, the 
sludge separation process uses filtration membranes instead of gravity clarification. This 
allows for much higher concentrations of sludge in the basins that would not otherwise be 
possible with the other process technologies, as the clarifiers are limited in the ability to 
separate sludge by gravity. A higher concentration of sludge results in smaller process 
volumes, and consequently a smaller footprint. Note, however, that the membrane 
bioreactors are typically required to be installed in a climate-controlled building and include 
their own set of blowers and a chemical dosing system to keep the membranes sufficiently 
clean for optimal filtration. Furthermore, the capacity of the membranes is derated with low 
water temperatures. 



DRAFT DECEMBER 2023 | WASTEWATER FACILITIES PLANNING STUDY 

MARION COUNTY | KA 222194-200                         4-4 
 

Equipment and infrastructure to be provided in this option include aeration basins, diffusers, 
mechanical mixers for basins without aeration requirements, aeration and membrane scour 
blowers, membrane modules, permeate pumps, RAS pumps, chemical dosing and storage, 
connecting air piping and water piping. Redundancy would be provided with multiple 
basins, standby membranes and redundant mechanical equipment (pumps and blowers). 
In addition to the equipment noted above, the membrane system requires an additional 
stage of headworks screening with smaller openings to prevent build-up of solids that may 
result in damage of the membranes. 

Membrane bioreactor processes provide the highest level of flexibility in treatment 
capabilities and modularity, while also producing the highest quality of effluent. However, 